
Attachment F  Eli Lilly 
  IED Licence Review 
 

Q: 2014/LW14/020/02/Reports/IPPC Attachments_Rev.0.doc   Page 92 of 193 

6 ATTACHMENTS F – CONTROL & MONITORING 
 
The treatment/abatement systems for each emission point are in Table F.1(i) in Annex 1 of the Application 
Form. There are summary tables (Tables D.1.1, D.1.2 and D.1.3 in Attachment D) on the control and 
abatement of emissions from: 
 

 supply and commercialisation of small molecule active pharmaceuticals 
 supply and commercialisation of biopharmaceutical medicines 
 support systems 

 
 
 
6.1 Attachment F.1. Treatment, Abatement & Control Systems 
 
This section will outline the changes that have taken place at the facility since the last application in 2005 
[...]
The direct process wastewater (bio waste) from the proposed IE43 facility will be similar in nature to that 
arising from the existing licensed IE42 facility, consisting of growth media and chromatography elution 
materials which are highly biodegradable and akin to domestic effluent.  As demonstrated in Section 11 of 
the accompanying EIS, the existing WWTP has sufficient organic and hydraulic treatment capacity available 
to accommodate IE43. 
 
 
Wastewater Treatment Plants 
 
There are currently two waste water treatment plants (WWTP) on-site namely: 
 

 Biological WWTP 
 Incineration process WWTP  

 
As outlined in the 2004 IPPC licence application for the Dunderrow facility it was proposed to upgrade both 
of these plants. Works to the incineration process WWTP were completed in 2005 and included changes to 
the management of the hydraulic loads associated with the inorganic treatment system.  This was achieved 
through the addition of an extra clarifier and sand filter which enhanced the solids removal capability of the 
plant. 
 
Over the past 5 year period a significant investment has been made in upgrading the existing biological 
WWTP facility to increase the capability of the plant while also improving effluent quality and providing 
additional groundwater protection thorough secondary containment measures.  
 
A summary of the works carried out include: 
 

 Installation of mechanical mixing devices in the final effluent holding tank to aerate tank 
contents and promote oxidation of residual salts (e.g. sulphite to sulphate) thus reducing 
potential impact on the receiving waters. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 09-06-2015:23:27:59



Attachment F  Eli Lilly 
  IED Licence Review 
 

Q: 2014/LW14/020/02/Reports/IPPC Attachments_Rev.0.doc   Page 96 of 193 

 Lining of concrete effluent holding tanks with a high density polyethylene (HDPE) material to 
minimise risk of leakage to ground/groundwater. 

 General piping refurbishment within the area and installation of additional hard surface area 
under pipe racks to prevent soil or groundwater contamination.  

 The installation of a new sanitary waste tank and a new centrate waste tank with improved 
secondary containment for both tanks.  

 Upgrade of the WWTP odour abatement device (Biofilter) and installation of new Monoshell 
media. 
Upgrade of the WWTP sludge holding tanks including replacement of air sparge mixing with 
mechanical mixers and the replacement of the tank roofing system and associated venting 
arrangement to the Biofilter. 

 
 
In all approximately €5 million has been spent on these upgrade works over the period. 
 
In 2006 a Membrane Filtration Plant was installed to pre-treat a high volume process waste stream so as to 
render it suitable for biodegradation.  An outline of the process is as follows; 
 
The system contains a double pass nano filtration (NF) unit and associated storage vessels capable of 
processing up to 20m3/day of waste. The filtration process follows a series of filtration steps in which 
material to be removed from the waste stream is concentrated into a reduced volume which is forward 
processed for incineration.  Permeate from the filtration step is then be routed to the wastewater treatment 
plant for further treatment.  
 
The process has been quite successful and resulted in a significant diversion of material to biological 
treatment and away from the historical incineration route. However the associated manufacturing process 
has now ceased and the Membrane Filtration plant is currently out of service.  
 
The Membrane Filtration Plant is being maintained for possible future use as a pre-treatment step or 
standalone treatment for hazardous waste streams to render them non-hazardous or suitable for bio-
treatment.  Any such development will be in line with BAT for the physio-chemical treatment of waste 
streams as outlined in the 2006 Waste Treatments Industries BREF document. 
 
Details of proposed use will be notified to the Agency prior to re-commissioning of this unit.  
 
Figure 6.2 shows a schematic of the process flow of the biological WWTP.  The main elements of the plant 
(as summarised in Section 11.5.2 – 11.5.6 of the accompanying EIS) are: 

 
 Aqueous wastes from small molecule manufacturing are initially routed to a solvent decanter T-

15, where solids and solvent residues are separated from the waste stream.  These solvent/solid 
residues are routed tank T-208 for incineration.  Thermally inactivated aqueous wastes streams 
from large molecule manufacturing (Biotech), containing residual cellular material, are introduced to 
the WWTP through T12.  Excess utilities clean wastewater is introduced to the WWTP at Tank 37. 

 Equalisation, pH Correction and Emergency Dump Tank Capacity - TK -14 is the 
balancing/pH correction system. This has a working volume of 1200 m3, which provides >5 days 
hydraulic balancing at present and will still provide >2 days balancing when the current expansion 
projects have been completed. This is a very conservative position as 24 hour balancing is more 
than adequate. Emergency dump tank capacity is also provided for off line diversion of unsuitable 
materials or excess loads.  Incoming waste is pH corrected in T14 within the range of 6-5 - 8.5. This 
is further corrected in T12 to within a 6.5-7.5 range prior to addition to the aeration basin. 
Correction in both directions is undertaken by addition of 96% sulphuric acid or 25% caustic. 

 Aeration Tanks, Contact Tank and Pre-denitrification - The forward feed system allows very 
fine control of both hydraulic and organic loading to the activated sludge system. This system 
comprises three interlinked tanks T-9, T-10 and T-11, which provide in excess of 2,200 m3 of 
available aeration capacity.  The tank configuration is multi-purpose and can be used to provide 
classical aeration, contact tanks or pre-denitrification by selectively routing return activated sludge, 
forward feed and recycle flows to whichever configuration is required. 

 Off- Gas Management - All off gases from the treatment plant are collected from the roofed tanks 
(balance tank, aeration tanks and sludge digestion tanks) and routed to the bio filter.  The biofilter 
has a capacity of greater than 190,000 Nm3/day air flow, sufficient to service both the aeration 
basins and the sludge holding tanks. In the last five years, the biofilter underwent a major upgrade 
in which the existing wood bark beds were replaced by sea shell material.  

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 09-06-2015:23:27:59



Attachment F  Eli Lilly 
  IED Licence Review 
 

Q: 2014/LW14/020/02/Reports/IPPC Attachments_Rev.0.doc   Page 97 of 193 

 

 Oxygenation - Oxygenation is provided by subsurface jet aeration and ancillary blowers. At depth 
this system gives a high level of oxygen transfer efficiency. Dissolved oxygen is monitored in the 
relevant tankage. The system is serviced by 57 kW of installed blower capacity and 76 kW jet 
aeration pump capacity. This has a demonstrated oxygen transfer capacity of 136 kg O2/hour at an 
efficiency of 1.02 kg O2 transferred per kWh absorbed. This provides a very high level of mixing and 
agitation in addition to oxygen transfer. The efficiency would increase at higher organic loadings. 
The capacity, at the current efficiency, is conservatively estimated at 1,600 kg BOD/day or 3,263 kg 
COD/day and at a modest increase in efficiency would increase to 4,000 kg COD/day. This is 
considered sufficient to meet current and future site demands 

 Clarifiers - Two 8m diameter clarifiers are available (T-124 and T- 125). With an effective surface 
area of 50 m2, each of the clarifiers are capable of operating at an upward flow rate of 0.25m /hour 
giving a hydraulic capacity to the system of 25 m3/hour or 600 m3/day. The current and proposed 
hydraulic capacity uptake is only 50% and 90% peak respectively of the available capacity. Variable 
sludge return and sludge wastage is possible via the return activated sludge (RAS) pumps. A scum 
skimmer separately collects floatables and discharges them to the centrate (centrifuge supernatant) 
collection system and to the sludge management system. 

 Excess Sludge Management - The excess activated sludge, is directed to and stored in two of the 
four tanks T-29, T-30, T-25, and T-24. Two tanks are usually devoted to sludge from the biological 
treatment plant and two to inorganics from the quench water treatment system. These provide 
aerated storage for up to 40 days depending on excess activated sludge generation rate and 
loadings. Any excess supernatent liquid can be decanted back to the biological treatment plant via 
the centrate sump. The sludge is dewatered to 15% solids in a centrifuge and the centrate returned 
to the biological treatment plant via the centrate sump. The dewatered sludge is discharged to a 
skip and transported offsite for drying prior to use as a support fuel for cement kiln/incineration 
activities. 

 Final Biological Treatment Plant Effluent Discharge - The effluent from the clarifiers is 
discharged to T-37. This is the last chamber of the cooling pond set upstream of the entry to the 
wet well, T-36, for discharge via the pipeline and sea outfall to the seaward side of Sandycove in 
Kinsale Harbour.  This chamber, T-36, provides a final pH safeguard with in situ measurement and 
correction. This chamber also receives the overflow from the quench system, which has been 
through the cooling ponds.  The discharge is provided with flow measurement and flow proportional 
composite sampling prior to discharge. 

 Site sanitary waste - This is collected in T-6, and pumped forward based on tank level control into 
the aeration basins T-10/T-11, where it is treated along with site aqueous waste.  The domestic 
waste provides micronutrients not available in the pure process effluents.  

 
 
With respect to the capacity of the biological WWTP, Section 11.5.2 of the EIS states: 
 

“The current hydraulic load is approximately 270 m3/day containing 476 kg COD.  The plant can 
conservatively cater for the anticipated expanded load of 460 m3/day containing up to 646 
kg/COD/day when all current projects are commissioned. The existing items of plant can be 
configured to provide treatment for up to 600 m3/day containing up to 3,263 kg COD if required. 
Therefore, the current loads only utilise approximately 14.6% of total available biological capacity 
and this uptake will only increase to 77% hydraulic capacity and 19.8% organic capacity when the 
IE43 project is operating at peak capacity. In addition to the process effluents, a small but beneficial 
sanitary waste component is added from the sanitary sump directly to the aeration basins. This 
currently contributes approximately 75 m3/day containing 26 kg COD and is designed for twice that 
load and a maximum input of up to 24 m3/hour.  The domestic waste provides micronutrients not 
available in the pure process effluents but which will now be enhanced by the addition of the IE43 
effluent.” 

 
 
Incineration Process WWTP – quench water and scrubber blow down from the incineration process is routed 
through a separate treatment system before being combined with the biological WWTP effluent prior to 
discharge.  The plant consists of two clarifiers (T49/50) operated in parallel and designed for a throughput 
of 1500 m3/day each.  A pre clarifier polymer dosing system is in place to assist with suspended solids 
coagulation and flocculation. pH adjustment can also be carried out pre clarification.  The effluent from the 
clarifiers is then routed to a three bed (T 64/65/66) polishing sand filter to achieve licence compliance for 
suspended solids concentration in this effluent stream.  
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 09-06-2015:23:27:59



Attachment F  Eli Lilly 
  IED Licence Review 
 

Q: 2014/LW14/020/02/Reports/IPPC Attachments_Rev.0.doc   Page 98 of 193 

 
Utility ‘clean’ wastewater and treated incinerator effluent is combined in the cooling ponds.  A portion of this 
is then recycled back through the clarifiers and sand filters to act as make up water for the system.  The 
remaining portion then discharges via further flow proportional sampling and continuous pH checking and 
back correction, if necessary, to the wet well T-36.  In T-36 it is combined with the biological treatment 
plant final effluent and discharged to the ocean outfall off Sandy Cove in the outer Kinsale Harbour. 
 
 
Control System 
 
Process control for both treatment plants is achieved using the plant wide Fox I/A Distributed Control 
System.  The plants are monitored and controlled by operations personnel on a 24-hour basis. Signal output 
for all critical parameters is relayed back to the control room and is visually displayed on the FOX I/A 
system. Audible alarms are also in place for all critical parameters that exceed set points.  
 
The critical components covered by the FOX I/A are flow, pH, temperature, tank level, dissolved oxygen, 
aeration pump status, air blower status and sludge pump status.  pH control at key locations across the 
WWTPs are fully automated so as to control within preset parameters.  An additional control on the final 
effluent discharge pumps prevents discharge outside of licence limits for pH from the biological treatment 
plant.  Variable speed air blowers also allow control of aeration tank dissolved oxygen values. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 09-06-2015:23:27:59



Attachment F              Eli Lilly 
    IED Licence Review 
 

Q: 2014/LW14/020/02/Reports/IPPC Attachments_Rev.0.doc      Page 99 of 193 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Figure 6.2: Process Flow Diagram Biological WWTP 

Clarifier T-124 

Clarifier T-125 

1200 m3 
Balance 

Tank 
T-14 

 
Solvent 

Decanter 
T-15 T-12 

Aeration 
Basin 
T-10 

800 m3 
Aeration 

Basin 
T-11 Sanitary 

Sump  
T-6 

 
Wet Well 

T-36 

 
pH Tank 
Tk-37 

Centrate 
Sump 
T-5 

4 x 100 m3 Sludge 
Management IE-11 

(T-24,T-25,T-29,T-30) 
Centrifuge 

C-2 

Decants Centrate 

Bunded Areas, 
Clarifier 124/125 
Scum Troughs & 
Biofilter Sump 

Effluent 
To Sea  

 

Sludge 

Sludge 

Clarifier Overflow 

Thickened 
 

Sludge 

Disposal  
of Solids  
Off-site 

pH Adjustment 

 

pH Adjustment 

pH Adjustment 

Sec. Waste 
T-208 

Collection 
Tank T-59 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 09-06-2015:23:27:59



Attachment F  Eli Lilly 
  IEd Licence Review 
 

Q: 2014/LW14/020/02/Reports/IPPC Attachments_Rev.0.doc   Page 100 of 193 

6.1.3 Storm Water 
 
The storm water run-off is essentially uncontaminated (comprising precipitation runoff from roadways, roofs 
and hard standing areas not associated with production).  A small seasonal stream (Small Creek) which 
previously ran through the site and into the Containment Pond (T40) because of its potential to pick up 
contaminated run off has since been completely enclosed in pipe to remove this risk and now discharges to 
Doon Creek at the site perimeter.  
 
 
Contaminated run-off 
 
The potential for contamination to occur from a spill in a bunded area is low as all water collected within a 
bunded area is sent to the WWTP via an active collection system and treated prior to discharge.   
 
The containment pond (T-40) is designed to retain potentially contaminated fire water or storm water which 